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TANCHOR CHANNELS CO , LTD
3F, BUILDING 3, NO. 1221, YAN-AN X| RD, SHANGHAI

The following sample(s) was/ were submitted and ideantified on behalf of the client as:

Sample Name ' TANCHOR CAST-IN CHANNEL
Sample Number ' SHCCM130300523

Test Required : Piease see lhe next page(s)
Test Method : Please see (he nexl page(s)
Product Specification HBC52/34 350mm(TRS-127)
Product or Lot No. . Hotrolleg

Manufaclurer Tanchor Channels Co., Lid
Material and Mark : Hot rolled

Date of Receipt : Mar. 25,2013

Test Period ;. Mar. 25,2013 to Apr. 02, 2013
Test result(s) : For further details, please refer to the following page(s)

P Y TO be Conﬂﬂued’*******

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd.
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1. Brief Introduction.
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Tanchor Channels Co., Ltd consigns SGS-CSTC Standard Technical Services {(Shanghai) Co., Ltd. 1o lest
the tensie loading and shear loading of Tanchor Cast-in Channei. The embedment of the sample and the

mold of lhe cancrete (strength grade C30) are done by consigner.

2. Test Method:

1) With reference to 8BS 5080-1'1893(R2008) Siructural fixings in concrele and masonry-Part 1: Method of

test for tensile loacing

2). With reference to BS 5080-2:1986(R2008) Method of tesi for Struclural fixings in concrete and masonry-

Part 2: Method for determinalion of resistance to loading in shear

3. Test Equipments:

Nao. Equipment Type
1 Bolt pull test apparatus 2Y-30
2 Dial indicator 0~10mm
3 Universal le_sang méchine CY-8540
wermemor To be continued*™ ™™
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4. Testresult
1). Tension test

Acceptable Test result
Saf\r;:)pfe Desn(gkr;\ll).oad %:oa"d rof Safety Factor Maximurm
* (akr:lj)e Test Load Failure Mode Conclusion
(kN)
; Meetl the
1 141.4 Riaios design
] requirements.
: Meetl the .
2 34 102 3 148.3 Co&iféi 'S design
requirements
Concrete is Meet the
3 1445 brokak design
L requirements
2). Shear lest
Acceptable Test result
Sahrlnple Desngir;\'Load II.:oe_zld of Safety Faclor When test load 1s I
0: (kN) al‘:r:'e 150kN, check Conclusion
(kN) sample’s status
Meel the design
4 No abnormal requirements.
Meet the design
5 50 150 3 No abnormal requirements. |
Meet the design
{ g Kierabnarmal requirements.

Note: The design load and safety faclor are declared by client.

Annex A: Delailed tes! results of tensile loading test
Annex B: Sample drawing and photo
Annex C. Test Photos

B s Bl TO be continued™™ ™"
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Annex A: Detailed test resulls of tensile loading test

Table 1. Tesl resulls of Sample 1

Deflection (mm) Average Defleclion
No. Load (kN) I

1 2 {mm)
1 0 0.00 0.00 0.00
2 5 0.00 0.00 0.00
3 10 012 | 0.04 0.08

4 i5 0.34 0.25 0.30 .
5 20 0.89 0.55 0.72
6 25 127 0.76 1.02
7 30 164 0.3 128
8 35 2.01 1.08 1.54
9 40 2.36 ~1.20 1.78
10 a5 2.65 1.38 2.02
11 50 284 150 217
12 55 2.94 1.60 2.27
13 60 3.03 1.70 2.36
14 65 3.3 179 2.46
15 70 3.25 1.89 2.57
16 75 335 108 2.66
17 80 3.50 213 | 282
18 85 3.61 2.24 2.92
19 90 3.72 2.37 3.04
20 95 3.81 2.50 3.16
21 100 ~ 3.87 2.67 3.27

Erxkadt T ha continued e
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Deflection (mm) Average Deflection
No. Load (kN)
9 2 (mm)
22 105 3.91 2.71 3.31
23 110 ) 3.90 2.75 3.32
24 115 3.84 2.84 334
25 120 3.69 2.97 3.33
26 125 3.82 3.33 3.58
27 130 4.06 3.53 3.80 ’
28 135 433 3.72 4.02
29 140 4.62 4.08 4.35
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Fig.1. Average Deflection-Load Graph of Sample 1

»#+x2222 T be continued™"""""""
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Table 2: Test resulls of Sz iple 2
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Ue zction (mm) “Average Deflection |
Load (kN) _ _ _
i z (mm)
0 000 H ) al 0.00
- = ) 0.00 0.00
3 10 0.00 000 000
4 1 0.00 000 0.00
5 20 0. 1 ] 004 0.09 :
6 25 034 7 007 T 020 |
7 30 ada 7 11 T 028
8 T T35 4 0.23 0.44
g 40 0.80 038 059
45 1.0 057 082
11 50 | 2 0.89 ~ 0.98
2 55 109 N 0.87 1.23
13 60 5 T 1.0 1.47
14 65 06 1.2 - 1.68
70 221 1.44 B 1.82
75 Z 5 R 1.97
30 2.50 17 212
35 270 B 1.9 T 234
90 28 - 2.50
95 300 2.33 2.66
100 314 44 279
105 3.9 262 206
110 343 2.0 3.10
115 3.58 e 3.26

vl ul )
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T flection (mm)
No Load (kN) L _
2
25 120 3.76 314
26 s T T T
27 130 [ 410 T 3.55
- 28 135 T 4.28 3.77
29 140 446 3.99
30 145 475 T 4.36
_
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Fig.2: Average Deflection-Load Graph of Sample 2
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Table 3: Test resuilts of Sample 3
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i Load (kN) Detfiection (inm) Average Deflection
1 2 (mm)
1 0 0.00 0.00 0.00
2 5 0.00 0.00 0.00
3 10 0.00 0.01 0.00
4 15 0.00 0.02 0.01
5 20 0.00 0.01 0.00
6 25 0.05 0.29 017
7 30 0.18 0.45 0.32
8 35 0.56 0.79 068
9 40 0.90 0.96 0.93
10 45 1.24 1.21 122
11 50 1.50 1.49 1.50
12 55 167 1.66 1.66
13 60 1.82 1.78 1.80
13 65 1.92 1.88 1.90
15 70 2.01 1.99 2.00
16 75 2.16 2.12 2.14
17 80 2.28 2.25 2.26
18 85 2.43 237 240
19 90 2.56 253 2.54
20 95 276 2.74 2.75
21 100 >89 2.88 2.88
22 105 3.06 3.05 3.06
23 110 3.34 3.34 3.34
24 115 3.55 3.64 T 3.60
25 120 366 395 3.80

s

srearxas To be continued”
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F1g.3: Average Deflection-Load Graph ol Sample 3

No. SHCCM130300523
Date: Apr. 02,2013
Page: 9of 12
- Deflection (mm) Average Defleclion
No. Load (kN)
1 2 {mm)
N 26 125 3.74 4.29 4.02
27 130 377 4.64 420
28 135 412 5.09 4 .60
29 140 4.24 547 4.86
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Stalement: Unless otherwise stated the resuils shown in this lest report refer onty to the sample(s) tested.
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Annex B: Sample drawing and photo
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Annex C: Test Photos

Before tes{1) Before tes )
The sample No.1 After iest The sample No 2 After test
whentit Ta be continued ™™™~
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The sam =21 } Afler The sample No 4 After test

The sample No 5 After test The sample No.6 After tesl
(YRR REEEY End Of repon *Fkwtkk W



